



Test Report (SVHC)
No. CANEC1703299403
ClearView Glass Railings (CVGR)
13 March 2017

Page 1 of 7

The following sample(s) was/were submitted and identified on behalf of the clients as : Float white glass

SGS Job No. : CP17-009512 - GZ

Date of Sample Received : 07 Mar 2017

Testing Period : 07 Mar 2017 - 13 Mar 2017

Test Requested : As requested by client, SVHC screening is performed according to:
(i) Fifty five (55) inorganic substances and additional eleven (11) organic metallic substances in the Candidate List of Substances of Very High Concern (SVHC) for authorization published by European Chemicals Agency (ECHA) on and before Jan 12, 2017 regarding Regulation (EC) No 1907/2006 concerning the REACH.

Test Results : Please refer to next page(s).

Summary :

According to the specified scope and evaluation screening, the test results of SVHC are $\leq 0.1\%$ (w/w) in the submitted sample.	PASS
---	------